Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: M@% eCoep NOUCOR Steel Dynamieg
(22" wW. T4 " Po B 2259 Po Box 13944

Address: Q/h"w3°. TL b3 MT Plea,s_f;g gcs-' Roanoke VA 24038
We hearby certify: STRUCTURAL STEEL (1-91 - BRIDGE NO. 59N)

714 Structural Steel including bolts
In the quantity of: _ 1.00LS (Plan Quantity)
Furnished by: (LOGS*'V\ Steel _@ervwcs\fLLc. ;2?\’18;0 f_fs T h:,‘ EAwofl‘;’?“/
For use on: 13A106 0115 BRADFCRD-NEWBURY IM BPNT(14)
Identified by: Wemr Nos, yd 055 |5Dbbt®  Tw3hd 34250)

Conforms to all requirements of the State of Vermont Agency of Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials furnished.

— - ¢
Subscribed and sworn to before me By: ﬁ{‘/n4%_/ §7/725

(Signature of Authorized Representative)

this &_Sday of JM\/WV{ 20 )b Name: /Zgzm i ;/(/[C/G{/{/\/

(Type or Print)

- 3 —

Tie: _ A e (h—piity
(Company Status or Affiliation)

) /l/
(777 “wétary public) e
Public+ State Of Maine

Commission Expiring on jmwmﬁ. 2019

Certifications for materials requiring a type "C" or "D" certification, when specified by contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not by the supplier or dealer.
This certification is to be sent to:

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



6226 W. 74th St independencetube.com
Chicago, IL 60638 i
% 700 e 1 . itctube.com
Independence Tube Fax: 7066654055 Certificate Number: MAR 302195
Sold By: Purchase Order No: NE-490781
INDEPENDENCE TUBE CORPORATION Sales Order No: MAR 286614 - 13
6226 W. 74th St. Bill of Lading No: MAR 167265 - 8 Shipped: 6/11/2015
Chicago, IL 60638 Invoice No: MAR 659777 - 6 Invoiced: 6/11/2015
Tel: 708-496-0380
Fax: 708-563-1950
Sold To: Ship To:
914 - INFRA METALS-WALLINGFORD 2 - INFRA-METALS (RAIL)
55 PENT HIGHWAY 55 PENT HIGHWAY
WALLINGFORD, CT 06492 TRACK #953

WALLINGFORD, CT 06492

CERTIFICATE of ANALYSIS and TESTS Certificate No: MAR 302195
Customer Part No: Test Date: 6/8/2015
TUBING A500C Total Pieces  Total Weight
8" X 4" X 1/4" X 40’ 8 6,086
Bundle Tag Mill Heat Specs Y/T Ratio Pieces Weight
926657 39 440055 YLD=63600/TEN=77050/ELG=30.4 0.8254 8 6,086

Mill #: 39 Heat #: 440055 Carbon Eq: 0.3597 Heat Src Origin: MELTED AND MANUFACTURED IN THE USA

C Mn P S Si Al Cu Cr Mo \Y Ni Cb
0.2100 | 0.8400 [ 0.0160 [ 0.0050 | 0.0200 | 0.0500 | 0.0100 | 0.0300 0.0100 | 0.0020 | 0.0100 | 0.0020
LEED Information (based on the most recent LEED information from the producing mill)

Method Location Recycled Content Post Consumer Post Industrial
BOF Gary, IN 18.5% 4.5% 14.0%

Certification:

| certify that the above results are a true and correct copy of records prepared and maintained by Independence Tube

Corporation. Sworn this day, 6/8/2015
2

CURRENT STANDARDS: Mihai (Mike) Popa, Corporate Metallurgist

WE PROUDLY MANUFACTURE ALL OUR PRODUCT IN THE USA.
INDEPENDENCE TUBE PRODUCT IS MANUFACTURED, TESTED,
AND INSPECTED IN ACCORDANCE WITH ASTM STANDARDS.
MATERIAL IDENTIFIED AS A500 GRADE B(C) MEETS BOTH
ASTM A500 GRADE B AND A500 GRADE C SPECIFICATIONS.

Page -1



DELIVE! : ivi
N u = n R HER ZQA:QD]E.Z‘:JHL?&RDS STEEL COMP

Berkeley Division of NUCOR Corporation
ISO/TS 16949 Registered
METALLURGICAL TEST REPORT

P.0. Box 2259 Nucor Steel - Berkeley Phone: 843-336-6000
Mt. Pleasant, SC 29465 a division of NUCOR corporation Sales Fax: 843-336-6150
Issuance Date 5/23/15 MTR# 1286156 MTR BER INOUIRIES@NUCOR.COM
Sold M AND A HOLDINGS CO LLC Ship CAMDEN YARDS STEEL CO. Ship Date 5/23/15
To: DBA CAMDEN YARDS STEEL CO To: 2500 BROADWAY DRAWER 14 Bill of Lading # 1135036
2500 BROADWAY DRAWER 14 Vehicle # N¥C 631705
CAMDEN, NJ 08104 CAMDEN, NJ 08104
P/0 # 005821
Gauge x Width .3630 MIN X 48.0000 MIN HR HOT ROLL COIL Mill Order # 370431-11
CONVERSION TO / ASTM A36 / REV: 2014 Part # .363x48 a36

Total Wgt 188280.00 LB

Heat € M P § si Cu Ni C Mo Sn Bl U Nb N Ti B Ca

1506615 .18 .46 .6&1 -003 .03 .10 .03 .03 .01 .006 .026 .002 .000 .006 .001 .000 .002
1506618 .19 .49 .017 .002 .03 .09 .03 .04 .00 .005 .024 -003 .000 .006 .001 .000 .002

YIELD STRENGTH TENSILE STRENGTH ELONGATION

(ksi) (ksi) (# IN 2") HARDNESS N Value
Heat/Coilg long. trans. long. trans. long. trans. (Rockwell B) long. trans.
1506615-4 50.1 70.4 34 " .18
1506615-5 50.4 70.0 35 72 .17
1506618-4 459.8 70.8 32 70 .17
1506618-5 49.1 69.3 40 76 .19

Coil (tag) 1506615-7 1506615-8
(47060.00 LB) (47120.00 LB)

Coil (tag) 1506618-1 1506618-2
(47040.00 LB) (47060.00 LB)

Mill Test Reports according to EN10204 3.1

All material is sold subject to the description, specifications and terms and conditions set forth
on the face and reverse side of Nucor Steel - Berkeley's sales order acknowledgment.

Tensile Testing, when applicable, is performed in accordance with ASTM A-370 specifications.
Specimen is machined to standard rectangular test configuration (Figure 3 of ASTM A-370 )
with a 2" gage length. Yield Strength is determined at 0.2/ offset.

This material has been produced in compliance with the chemistry and established rolling practices
of the ordered specification. If material is ordered to a chemical composition only and if
physical testing is not a requirement of the customer’s order, testing is not performed by the

producer.

We hereby certify the above information is correct as contained in the records of the corporation.
Kevin Skero Robert Moses %x 1007 MELTED AND MANUFACTURED IN THE USA %x
Hot Mill Metallurgist Chief Metallurgist

AMMe R f—




Fiom: FAXmakées o 1-X(7.548-6005  Page. 28  Date: 7/ 1472016 14:16:28 AM"

Gustpmer Nomie Customer POE inyaleo Na ShipperNo: Mestbumber
COASTAL STEEL SERVICE LLO 2063 P A -1 JK3414
a Steel Dynamics - Roaricke Bar Division
P.O. Box 13648  Roandhp, VA 24050
Office: 5403421831 Faxs BLO-342:0487
amnﬁnatnhhhu
Pest and Inspection Report RO. 94030-3
ROANOKE

INPRA-METALS €O, -CT.

55 PENT HIGHWAY )

WALLYNGEO¥ CT  6492-0G00 pate B6/04/13
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[% Independence Tube

6226 W. 74th St
Chicago, IL 60638
708-496-0380
Fax: 708-563-1950

independencetube.com
itctube.com
Certificate Number: MAR 91465

Sold By:

INDEPENDENCE TUBE CORPORATION
6226 W. 74th St.

Chicago, IL 60638

Tel: 708-496-0380

Fax: 708-563-1950

Sold To:

914 - INFRA-METALS

55 PENT HIGHWAY

WALLINGFORD, CT 06492

CERTIFICATE of ANALYSIS and TESTS

Customer Part No:

Purchase Order No: NE-75907
Sales Order No: MAR 249017 - 1
Bill of Lading No: MAR 145160 - 5
Invoice No: MAR 610830 - 1

Shipped: 10/29/2013
Invoiced: 10/29/2013

Ship To:

1 - INFRA-METALS (TRUCK)
55 PENT HIGHWAY
WALLINGFORD, CT 06492

Certificate No: MAR 91465
Test Date: 10/21/2013

TUBING A500C Total Pieces  Total Weight
7" X 5" X 1/4" X 40 9 6,847
Bundle Tag Mill Heat Specs Y/T Ratio Pieces Weight
763424 39 342861 YLD=57990/TEN=71540/ELG=34 0.8106 9 6,847

Mill #: 39 Heat #: 342861 Carbon Eq: 0.3425 Heat Src Origin: MELTED AND MANUFACTURED IN THE USA

C Mn P S Si

Al

Cu Cr Mo \Y Ni

0.2000 | 0.7900 [ 0.0100 | 0.0040 | 0.0200

0.0500

0.0300 | 0.0300 | 0.0100 | 0.0010 | 0.0100

LEED Information (based on the most recent LEED information from the producing mill)

Method Location

Recycled Content Post Consumer Post Industrial

BOF Gary, IN

18.5% 4.5% 14.0%

MELTED & MFG USA

Certification:

I certify that the above results are a true and correct co

Corporation. Sworn this day, 10/21/2013

py of records prepared and maintained by Independence Tube

WE PROUDLY MANUFACTURE ALL OUR PRODUCT IN THE USA.
INDEPENDENCE TUBE PRODUCT IS MANUFACTURED., TESTED,
AND INSPECTED IN ACCORDANCE WITH ASTM STANDARDS.
MATERIAL IDENTIFIED AS A500 GRADE B(C) MEETS BOTH
ASTM A500 GRADE B AND A500 GRADE C SPECIFICATIONS.

CURRENT STANDARDS:

A500/A500M-13
....A513-13
....AB3/A53M-12

................................ A847/A847M-14

................................. A1085/A1085M-15

Page -1

2.

Mihai (Mike) Popa, Corporate Metallurgist



